samronas. FCC TEST REPORT Report No. : FR462802A

Appendix C. Radiated Spurious Emission Test Data
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SPORTO

N LAB.

FCC TEST REPORT

Report No. : FR462802A

_ Relative Humidity : 22 ~23C
Test Engineer: Jerry Xu Temperature : 41 ~ 429
<CDD mode>
Radiated Spurious Emission Test Modes
Mode Band Antenna Modulation Channel Frequency Data RU Remark
(MHz) Rate
Mode 1 2400-2483.5 CDD 154T 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 CDD 154T 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 CDD 154T 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 CDD 154T 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 CDD 1S4T 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 CDD 1S4T 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 CDD 154T 802.11BE EHT20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 CDD 154T 802.11BE EHT20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 CDD 154T 802.11BE EHT20 11 2462 MCSO0 - -
Mode 10 2400-2483.5 CDD 154T 802.11BE EHT40 03 2422 MCSO0 - -
Mode 11 2400-2483.5 CDD 154T 802.11BE EHT40 06 2437 MCSO0 - -
Mode 12 2400-2483.5 CDD 154T 802.11BE EHT40 09 2452 MCSO0 Full RU -
Mode 13 2400-2483.5 CDD 154T 802.11BE EHT20 1 2412 MCSO0 RU52*4 -
Mode 14 2400-2483.5 CDD 1S4T 802.11BE EHT20 11 2462 MCSO RU52*4 -
Summary of each worse mode
Mode Modulation Ch. (II:\/rIE(l) (d;i\<;:11) (d;ljn:;;m) M(ng)m Pol. iizk Result Remark
1 802.11b 01 | 2388.52 49.85 54.00 -4.15 H AVERAGE Pass Band Edge
1 802.11b 01 | 4824.00 43.66 74.00 -30.34 \% PEAK Pass Harmonic
2 802.11b 06 | 2497.84 50.92 54.00 -3.08 H AVERAGE Pass Band Edge
2 802.11b 06 | 4874.00 44.92 74.00 -29.08 H PEAK Pass Harmonic
3 802.11b 11 | 2485.48 51.60 54.00 -2.40 H AVERAGE Pass Band Edge
3 802.11b 11 | 4924.00 46.17 74.00 -27.83 \% PEAK Pass Harmonic
4 802.11g 01 | 2389.95 51.76 54.00 -2.24 H AVERAGE Pass Band Edge
4 802.11g 01 | 4824.00 42.37 74.00 -31.63 H PEAK Pass Harmonic
5 802.11g 06 | 2499.40 49.66 54.00 -4.34 H AVERAGE Pass Band Edge
5 802.11g 06 | 7311.00 42.86 74.00 -31.14 H PEAK Pass Harmonic
6 802.11g 11 | 2483.50 53.14 54.00 -0.86 H AVERAGE Pass Band Edge
6 802.11g 11 | 7386.00 43.07 74.00 -30.93 \% PEAK Pass Harmonic
7 802.11BE EHT20 01 | 2389.95 52.74 54.00 -1.26 H AVERAGE Pass Band Edge
7 802.11BE EHT20 01 | 4824.00 41.66 74.00 -32.34 \% PEAK Pass Harmonic
8 802.11BE EHT20 06 | 2487.58 50.00 54.00 -4.00 H AVERAGE Pass Band Edge
8 802.11BE EHT20 06 | 7311.00 42.05 74.00 -31.95 H PEAK Pass Harmonic
9 802.11BE EHT20 11 | 2483.50 52.99 54.00 -1.01 H AVERAGE Pass Band Edge
9 802.11BE EHT20 11 7386.00 42.47 74.00 -31.53 H PEAK Pass Harmonic
10 802.11BE EHT40 03 | 2385.53 52.50 54.00 -1.50 H AVERAGE Pass Band Edge
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10 802.11BE EHT40 @ 03 | 4844.00 44.85 54.00 -9.15 H AVERAGE Pass Harmonic
11 802.11BE EHT40 06 | 2389.82 53.38 54.00 -0.62 H AVERAGE Pass Band Edge
11 802.11BE EHT40 | 06 | 4874.00 48.75 54.00 -5.25 H AVERAGE Pass Harmonic
12 802.11BE EHT40 | 09 | 2484.10 53.62 54.00 -0.38 H AVERAGE Pass Band Edge
12 802.11BE EHT40 | 09 | 4904.00 46.53 54.00 -7.47 H AVERAGE Pass Harmonic
13 802.11BE EHT20 2389.95 53.26 54.00 -0.74 H AVERAGE Pass Band Edge
13 802.11BE EHT20 - - - - - - - Harmonic
14 802.11BE EHT20 11 | 2483.50 53.52 54.00 -0.48 H AVERAGE Pass Band Edge
14 802.11BE EHT20 11 - - - - - - - Harmonic
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Radiated Spurious Emission Test plots

1
Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) ‘
1138 1138
95 95
B PART 15C B FCCPART 15C
I
s - A f B0
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 3367.33 62.22 74.00 -11.78 54.24 3L.97 7.07 37.06 6.0 235 360 PEAK 1 10,00 126,73 --seev ovmeee 11827 3.3 7.4 37.60 6.00 235 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) :
1138 1138
95 95
813 813
5.0 50
| FCC PART 180 (VG FCCPART15C (AVG)
4 4B.BM
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.50 49.85 S4.00 -4.15 4161 32.19 7.0 37.05 6.80 235 360 AVERAGE 1 412,00 122,64 ---evv wvnees 11419 3232 7.4 37.61 6.00 235 360 AVERAGE
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1
Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
5.0 1 WM a0 e T
e L LT bt
u g e
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 336122 6153 74.00 -12.47 53.62 3191 7.06 37.06 6.00 146 77 PEM 1 2412.00 119.5 ----vv -veee- 1105 3232 7.4 37.60 6.00 146 77 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
) FCC PART 15C (AVG) FCCPART15C (AVG)
488 —— 488 \_/__.’—"//_’)
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 28L% 4953 5400 -4.47 41377 3L12 7.9 37.05 6.0 146 77 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 410,00 114,89 ---vv -oeeee 1064 332 704 7761 6.0 146 77 AVERAGE
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
iy FCC PART 15C i FCC PART 15C
650 5,
FCCPART 15C (AVG) FCCPART 15C (AVG)
m ol
Peak i W TR A SR
W et
Avg 35 3!
163 163
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 452400 4208 74.80 -31.92 63.24 3410 10.23 65.49 @.00 -~  --- PEAK 1452400 43.66 74.80 -30.34 64.82 34.10 10.23 65.49 @.00 -~ --- PEAC
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2
Mode Band Edge - L
2400-2483.5_802.11b_CHO06_2437MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) ‘
1138 1138
95 95
B PART 15C B FCCPART 15C
\
i 1 i i TR
" o ooy A FETTTIN
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 342,63 6198 74.00 -12.02 5429 3L.73 7.3 37.07 6.8 131 360 PEAK 1 37,00 126,42 --veev ovnees 1781 32,38 7.18 3695 6.00 131 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) 1
1138 1138
95 95
813 813
5.0 50
) | FLCPART15C AVG) FCCPART15C (AVG)
iy ‘ 4a.a\J/_A/-f"
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 18514 49.67 5400 -4.33 4147 3215 7.0 37.05 6.0 131 360 AVERAGE 1 37,00 122,44 --veev ommeee 113,83 3238 7.18 3695 6.00 131 360 AVERAGE
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Pol. Horizontal Fundamental

Lol

HJ:.'} \/\

= =
= 3
“{/

" W‘I FCC PART15C
0 " 1
- T g STV i vty
488
Peak Blank

35
163

U U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249160 63.46 74.00 -10.54 5454 348 7.7 3683 6.0 131 360 PEMC

Lol

134

FCC PART15C (AYG),

Av Blank
9 18

163

U4 52 64, 6. 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2497.84 50.92 54.00 -3.08 41.% 3250 7.8 3682 6.00 131 360 AVERAGE
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Mode Band Edge - L

2400-2483.5_802.11b_CHO6_2437MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
B FIC PART 15C B FCCPART15C
|
650 1 1 M/«J 650 R T e
Mg ot By A i
48 488
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 367.33 6159 74.00 -12.41 53.61 3197 7.07 37.06 6.0 304 258 PEAK 1 237,00 11938 --vnev oemees 118,69 32,38 7.18 36.95 6.00 304 258 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
i3 i3
50 a0
) FCE PART 15C (AVG) FCCPART15C (AVG)
a8 ! 4a,aw_//—/J e
Av
) 125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138319 49.57 5400 -4.43 4139 3213 7.00 37.05 6.0 304 258 AVERAGE 1 2437.00 115,08 ----vv -vnee- 10639 3238 7.18 3695 6.00 304 258 AVERAGE
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Pol. Vertical Fundamental

Lol

1138 \A
il
i3 m\-*

i FCC PART15C
50 s 1
R TV R S Buiiiorastlad ren
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249538 6411 7400 -9.89 55.16 3249 T7.18 36.82 6.00 304 198 PEMC

Lol

134

915
\[—\

\ FCL PART15C AVG)
il :
Avg Blank

35

163

U U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249900 50.72 5400 -1.28 4180 3248 7.7 3683 600 304 158 AVERAGE
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Pol. Horizontal Vertical
mLevel(dBqu) i Level (4Bu/m)
1138 134
915 975
i FCCPRT1C 3 FCCPRT1C
650 5,
FCC PART 15C (AVG) FCC PART15C (AVG)
45 1 7 T : 1 7 "
Peak " oy N ..WW
35 !
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 457400 4492 74.00 -29.08 66.02 34.14 10.29 5.5 0.00 === PEAK 1 457400 4449 74.80 -29.51 6559 34.14 10.29 €553 0.00 ---  --- PEAK
1 73108 4240 74.88 -31.60 60.25 35.72 1L72 66.29 .08 --- PEAK 1 73108 42.43 7480 3157 eR.28 3572 1L.72 669 A0 - --- PEAC
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) ‘
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
I
55-0NM/“J M‘ , m . 630 W
iy P
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48572 63.20 74.00 -10.60 54.31 32.47 7.26 36.84 6.0 178 B PEAK 1 2462.00 126,81 ----vv -vnee- 118.05 3243 7.2 36.89 6.00 178 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
1| FCCPARTASC (AVG) . FCCPART15C (AVG)
48 488 v_/ o
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248548 5160 54.00 -2.40 4271 32.47 7.26 36.84 6.0 178 B AVERAGE 1 2460.00 123,08 ----vv -=nem- 1426 3242 7.2 369 6.00 178 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C88
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B ) N FCCPART 15C B FCCPART 15C
W ["MMWNWWW
1
: : e S
5.0 MM 50
u PACEE s
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2488.06 63.52 74.00 -10.48 54.62 32.48 7.26 36.84 6.00 108 222 PEMK 1 2462.00 119,37 --veev oomeee 118,63 3242 7.22 369 6.00 100 222 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
48 448 v/ e
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 49178 50.83 54.00 -3.17 4181 3248 7.27 36.83 6.0 109 222 AVERAGE 1 2462.00 114,87 --veev ovnees 106,13 3242 7.22 3690 6.00 100 222 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C88
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Pol. Horizontal Vertical
mmﬂ'lﬂﬂ“’"ﬂ) i Level (4Bu/m)
1138 134
915 975
i FCCPRT1C f FCCPRT1C
650 5,
FCC PART 15C (AVG) FCC PART15C (AVG)
m bl § 1 "
Peak m m,h I " ; =0
5 -
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 402400 4378 74.00 -30.22 64.80 3419 10.35 65.56 0.00 === PEAK 1 492400 46,17 74.80 -27.83 67,19 34.19 10.35 €5.% 0.00 ---  --- PEAK
1 73608 42.29 74.88 3171 60.25 35.80 1.7 6649 0.08 --- PEAK 1 73608 41.99 74.80 -32.10 59.86 35.88 1273 6649 8.0 - --- PEAC
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4
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) ‘
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
1 W
5.0 50
A P
u ot
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 66.66 74.00 -7.34 58.40 2.0 7.1 37.05 6.0 128 119 PEMK 1 2412.00 126,70 ----vv -vnee- 1821 32,3 7.5 37.68 6.00 120 119 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
1 FCC PART15C (AVG) FCCPART15C (AVG)
48 48.8\7/—/_/_,_—-/-)
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 5L76 54.00 -2.24 43.50 32.20 7.1 37.05 6.0 120 119 AVERAGE 1 2412.00 116,91 ---evv -veeee 10843 32,35 7.05 37.00 6.00 120 119 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




samronas. FCC TEST REPORT Report No. : FR462802A

Mode Band Edge

2400-2483.5_802.11g_CHO1_2412MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCC PART15C B FCCPART 15C
\]IN“
5.0 M 50
Ak ”11 Lo I‘ T L M WMWl
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 62,38 74.00 -11.62 54.12 32.20 7.01 37.05 6.00 334 247 PEXK 1 2412.00 120,57 --=svv =vnees 1213 3.3 7.4 37.62 6.00 334 047 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
, FCCPARTAAC FCCPART15C (AVG)
) ' 45.8/
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 49.87 5400 -4.13 4161 32.20 7.01 37.05 6.0 334 247 AVERAGE 1 2412.00 118,56 ----vv -=--e- 102,12 32,32 7.4 37.62 6.00 334 247 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




ssamanas. FCC TEST REPORT

Report No. : FR462802A

Pol. Horizontal Vertical
mmmmvm . Level (dBuVim)
1134 1134
915 915
iy FCCPART15C i FCCPARTC
650 5,
FCC PART15C (AVE) FCCPART 15C (AVE)
Peak 8 1 o b 1 e
Avg 18 !
163 163
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 452400 4237 74.80 -31.63 63.53 34.18 10.23 65.49 .00 === PEAK 1 452400 4114 74.80 -32.86 6230 34.10 10.23 65.49 0.00 -~  --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C17 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802A

5
Mode Band Edge - L
2400-2483.5_802.11g_CHO6_2437MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
B i FCCPART 15C B FCCPART 15C
o
6 1 | F .NMH Bl
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 33145 6L73 7400 -10.27 5407 3L6L 7.0 37.07 6.0 126 97 PEM 1 37,00 125,57 -=vnev ommeee 11695 32,38 7.19 3695 6.00 126 97 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
Jaa FCC PART15C (AVG) FCCPART15C (AVG)
| ——
) ‘ 4Mwafpﬁmwwﬂﬁ_;WJpﬂﬂwﬂmwa
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.91 48.52 54.00 -5.48 40.28 32.19 7.0 37.05 6.0 126 97 AVERAGE 1 2437.00 116,05 ----vv -vnee- 107.43 3238 7.19 3695 6.00 126 97 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Horizontal Fundamental
mLeveI(lelel
HM\\
a5 w‘m\\
i ™™
W Al FOC PART 150
% |
il *, !
bl " T
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 24955 63.00 74.00 -10.98 5487 349 7.8 3682 6.0 1% 97 PEMC

Lol

113..'}"‘\
915

FCC PART15C (AVE)
1

488

Av Blank
9 18

163

U4 52 64, 6. 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249940 49.66 54.00 -4.34 40.69 3150 7.8 3681 6.0 126 97 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C19 of C88
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802A

5
Mode Band Edge - L
2400-2483.5_802.11g_CHO6_2437MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B CCPART15C B FCCPART 15C
B0 1 M/W/ B0 W
(R PPE TR oy
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,57 62.09 74.00 -11.91 53.87 32.17 7.00 37.05 6.0 299 247 PEM 1 2437.00 120,50 ----vv -vnee- 1191 32,37 7.18 369 6.00 299 247 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
e
488 48.8\//4_//——’”
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.80 43.44 54.00 -5.56 40.15 32.20 7.01 37.05 6.0 299 247 AVERAGE 1 437,00 118,11 --veev oomeee 10152 32,37 7.18 3696 6.00 290 247 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Vertical Fundamental

1H|.M(dmlwml

138 ,\\

a5 M‘W‘w

B3 ™

o, FCC PART 160

0 \'“\. ' ™ i

. il " " b

488
Peak Blank

35

163

U U5 4, U6, 488, 50

Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 49710 63.35 74.00 -10.65 5440 3149 T.18 3682 600 2 47 PEMC

Lol

134

FCCPART15C AVE)
e P '
Avg Blank

35

163

U U5 4, U6, 488, 50

Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2499.%8 49.59 5400 -4.41 40.62 3150 7.8 3681 600 299 247 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C21 of C88
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



ssamanas. FCC TEST REPORT

Report No. : FR462802A

Pol. Horizontal Vertical

mLeveI(d&Mm) , Level (dBuVim)

138 1134

915 915

i FCCPART T i3 FCCPRTTC

654 5

FCC PART 15C (AVE) FCC PART 15C (AVE)

m § o o
Peak PR | s ———

5 [
Avg

163 163

3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 457400 4193 74.00 -32.07 63.03 34.14 10.29 5.5 0.00 === PEAK 1457400 4209 74.80 -31.91 63.19 3414 10.29 5.5 0.00 ---  --- PEAC
1 73108 42.86 74.88 3114 6071 3572 1L72 66,29 .08 --- PEAK 1 73108 42.25 7480 3175 6n.1e 3572 1M.72 669 A0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C22 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802A

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
B FCCPART 15C B ‘ FCCPART 15C
W~|j
6 NWMM‘JMM-WWM Bl
48 448
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 483.50 67.50 74.00 -6.50 58.62 32.47 7.26 36.85 6.0 118 116 PEAK 1 2460.00 125,39 --veev oomees 116,62 3243 7.3 36,89 6.00 110 116 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
1 FCC PART15C (AVG) FCCPART15C (AVG)
S ———
48 448
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 5304 S4.00 -0.86 44.26 32.47 7.26 36.85 6.80 118 116 AVERAGE 1 2462.00 115,42 --veev ovmees 106.65 3243 7.3 36,89 6.00 110 116 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802A

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
SS'UW ww Bl Mgl ot
48 448
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 249958 63.01 74.00 -10.99 54.84 32.50 7.28 3681 6.00 108 20 PEAK 1 462,00 11711 --eeev ommeee 108,32 32.44 7.3 36,88 6.00 100 20 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
;
48 48.8\_/’_/—//__._/ i E—
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248416 49.67 54.00 -4.33 40.79 32.47 7.26 36.85 6.0 108 20 AVERAGE 1 2462.00 108,03 ----vv -veem- 99.24 3244 7.3 36,88 6.00 100 20 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C24 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




ssamanas. FCC TEST REPORT

Report No. :

FR462802A

Pol. Horizontal Vertical

mLeveI(d&Mm] , Level (dBuVim)

138 1134

915 915

i FCCPART T i3 FCCPRTTC

654 5

FCC PART 15C (AVE) FCC PART 15C (AVE)

488 rran b o
Peak sy o — Mﬂw s

5 !
Avg

163 163

3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 492400 4214 74.00 -31.86 63.16 34.19 10.35 65.56 .00 === PEAK 1492400 4144 74.80 -32.56 6246 34.19 10.35 €5.% 0.00 ---  --- PEAK
1 738608 42.65 74.88 -31.35 6061 35.80 1.7 6649 0.08 --- PEAK 1 73608 43.07 74.80 -38.93 6L.83 35.80 1.73 6649 4.0 - - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C25 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802A

7
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO01_2412MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
B FCCPART 15 B i FCCPART 15C
]
5.0 a0 W
Loyt b e el M
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.95 68.85 74.00 -5.15 60.59 32.20 701 37.05 6.0 128 119 PEMK 1 2412.00 125,66 ----vv -=--=- 1717 3.3 7.5 37.68 6.00 120 119 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
FCC PARTA5C (AVG) FCCPART15C (AVG)
88 45,3\/ R i
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2389.%5 5274 5400 -1.26 4448 3LW 701 17.05 600 12 119 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 410,08 115,33 -=--v =oeeee 106.85 3.3 7.5 7.8 6.00 128 119 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number : C26 of C88




samronas. FCC TEST REPORT Report No. : FR462802A

Mode Band Edge

2400-2483.5_802.11BE EHT20_CHO1_2412MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCOBART, B FCCPART 15C
650 ! ) “1 J/ a0 W
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138410 6134 74.00 -12.66 53.05 2.4 7.00 37.05 6.00 128 23 PEN 1 2412.00 119,66 ----vv -=--=- 1116 32,34 7.5 3699 6.00 120 23 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
) FCC PARTASCTAVG) FCCPART15C (AVG)
44 ‘ 48.8\//_’_’_/_/_/—/
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 49.34 S4.00 -4.66 4119 32.19 7.0 37.05 6.0 120 23 AVERAGE 1 2412.00 109,08 -----v -=---- 108,58 3234 7.15 3699 6.00 120 23 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C27 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802A

Pol. Horizontal Vertical
mmmmm o Level (dBuVim)
138 1134
915 915
iy FCC PART 15C i FCC PART 15C
650 5,
FCCPART 15C (AVG) FCCPART 15C (AVG)
Peak 8 [ bl : [
i A i
Avg 35 3!
163 163
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 452400 4L.63 74.80 -30.37 62.79 34.18 10.23 65.49 .00 === PEAK 1 452400 41.66 74.80 -32.34 62.82 3410 10.23 65.49 0.00 -~ --- PEAC
Sporton International Inc. (Kunshan) Page Number : C28 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




samronas. FCC TEST REPORT Report No. : FR462802A

Mode Band Edge - L

2400-2483.5_802.11BE EHT20_CHO6_2437MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) ‘
1134 1134
i1 95
B ,M“\_ FCCPART 15C B FCCPART15C
ki \
650 1 ,./ﬁ a0 W
). Wit figtoetnl pRRImT M
48 488
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1383.66 62,37 74.00 -11.63 54.20 32.13 7.09 37.05 6.0 1ol 161 PEAK 1 M37.00 126,73 --veev ommeee 118,18 32,38 7.19 3694 6.00 101 181 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
i3 i3
50 a0
FCCPART 15C (AvG) FCCPART15C (AVG)
488 48.8\/‘_”/—/4 S —
Av
) 125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138878 45.78 S4.00 -5.12 40.54 32.19 7.0 37.05 6.0 1Al 161 AVERAGE 1 237,00 115,05 ---nev ovmees 106,43 3238 7.19 3695 6.00 101 181 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C29 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




ssamanas. FCC TEST REPORT

Report No. : FR462802A

Pol. Horizontal Fundamental
1H|.M(dmlwml
138 I \A
97-5 IM M
i ™ FCC PART15C
0 -~ 5 —
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 249106 62.86 74.00 -11.14 53.94 32.48 7.27 36.83 6.0 1ol 161 PEAK
1H|.M(dmlwml
HJ..':"‘\
a5 \
B3
650
\  FCCPART 15C AVE)
m T
Avg Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 2487.58 50.08 54.00 -4.00 4119 3248 7.26 36.84 6.00 1Al 11 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number
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ssomonas. FCC TEST REPORT

Report No. : FR462802A

Mode Band Edge - L

2400-2483.5_802.11BE EHT20_CHO06_2437MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B " FCCPART 15C B FCCPART 15C
V
. B - &
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 388.39 6176 74.00 -12.24 53.53 3218 7.00 37.05 6.0 0@ 99 PEM 1 37,00 119,53 --eeev oomees 1189 32,38 7.19 3694 6.00 300 99 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
488 46.8/ e ———
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2389.80 43.70 5400 -5.30 40.44 3LW 7.1 7.5 600 3@ 99 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 2437.00 108,11 ------ -=--- 99,48 3138 7.9 3694 600 308 99 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number : C31 of C88




swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Vertical Fundamental
IHL\wel(cmll\ll'lln]
11]..'}M"
a5 J
3 L
i W FCC PART15C
g0 et f
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48746 6321 74.00 -10.79 5432 3147 7.6 3684 600 3@ 99 PEMC

Lol

134

97‘“
B3 \_\ /ﬁ\

650 \/
FCCPART15C AVE)
m T
Avg Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249754 4991 5400 -4.09 40.%5 3150 7.8 3682 600 3@ 99 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C32 of C88
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



ssamanas. FCC TEST REPORT

Report No. : FR462802A

Pol. Horizontal Vertical
mLeveI(dBqu) i Level (4Bu/m)
1138 134
915 975
i FCCPRT1C 3 FCCPRT1C
650 5,
FCC PART 15C (AVG) FCC PART15C (AVG)
A 7 " (I
Peak s s \ 2 i
35 !
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 4574.00 4199 74.00 -32.01 63.09 34.14 10.29 5.5 0.00 === PEAK 1457400 4200 74.80 -32.00 63.10 3414 10.29 5.5 0.00 -~  --- PEAC
1 73108 42.85 74.88 3195 9.9 35.72 1L72 6629 .08 --- PEAK 1 73108 4194 7480 -32.86 59.79 35.72 1.7 669 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number : C33 of C88



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802A

9
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_2462MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
Py Py, T
850 ‘M'" 630 W
Wbt gt dned
48 448
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 4839 67.75 74.00 -6.25 58.87 32.47 7.26 36.85 6.0 109 114 PEAK 1 2460.00 125,04 ---eev ovmees 11627 3243 7.3 36,89 6.00 109 114 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 !
95 95
813 813
5.0 50
1 FCC PART15C (AVG) FCCPART15C (AVG)
|E——
iy 45.3\/_"’_’_//_,_//
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 52.99 S4.00 -1.0l 4411 32.47 7.26 36.85 6.0 109 114 AVERAGE 1 2462.00 112,68 ----vv -=nee- 103,83 3243 7.3 36,89 6.00 109 114 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802A

9
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_2462MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
SS'UM \'\4 o, PR |1\ m 650 it Mot
u TR ——
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 49340 62.80 74.00 -11.20 53.87 32.49 7.7 36.83 6.0 108 20 PEM 1 2462.00 118,68 ----vv -=--=- 109.89 32,44 7.23 36,88 o6.00 100 20 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
. FCCPARTHSC (AvG) FCCPART15C (AVG)
T | P P ———
iy 45.3\///
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 245404 49.99 S4.00 -4.01 4111 32.47 7.26 36.85 6.0 108 20 AVERAGE 1 2462.00 105,56 ----vv -=-oe- 96.77 3244 7.3 36,88 6.00 100 20 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C35 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




ssamanas. FCC TEST REPORT

Report No. : FR462802A

Pol. Horizontal Vertical

mLﬂel(d&Mm] i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)

m al

Peak W s 1o Jr—_—__
Il

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 492400 4244 74.80 -31.56 63.46 34,19 10.35 65.% 0.00 ---  --- PEAK 1492400 4182 74.80 -32.18 62.84 3419 10.35 €5.% 0.00 ---  --- PEAC
1 73608 42.47 74.88 3153 6043 35.88 1L.73 6649 A0 - --- PEAK 1 73608 42.13 74.80 -31.87 6089 35.88 1273 6649 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number : C36 of C88



samronas. FCC TEST REPORT Report No. : FR462802A

10

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO3_2422MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
|
SSIUWWM .
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1385.53 68.44 7400 -5.56 60.23 32.16 7.10 37.05 6.0 267 360 PEAK 1 420,00 120,73 --veev ovmeee 10222 32,34 7.6 3699 6.00 267 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
1 FCC PART15C (AVG) FCCPART15C (AVG)
s 45.3/
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1385.53 52.50 54.00 -1.50 44.29 32.16 7.0 37.05 6.80 267 360 AVERAGE 1 242000 110,14 --veev oomeee 10163 3234 7.06 3699 6.00 267 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C37 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
138 \‘m
a5
i Wity b, FOPRTIAC
650 WM 1
ot P i Mttt o
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2498.26 59.57 74.00 -14.43 50.61 3150 7.8 3682 6.00 267 360 PEAC

Lol

134

FCC PART15C (AVE),
Iy 1

Av Blank
9 18

163

U4 52 64, 6. 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249160 4610 5400 -7.% 37.18 348 7.7 3683 600 267 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C38 of C88
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



samronas. FCC TEST REPORT Report No. : FR462802A

10

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO3_2422MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
5.0 LfJ 50
n ¢ I, b M Aty
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 388,52 59.17 74.00 -14.83 50.93 32.19 7.00 37.05 6.0 106 121 PEAK 1 242000 115,01 ---eev ovmees 10649 32,35 7.16 3699 6.00 106 121 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
s ! 45.3\/_/_/_/J
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.39 46.26 54.00 -7.74 38.03 32.18 7.0 37.05 6.0 106 121 AVERAGE 1 242000 104,16 ---evv -vnees 95,63 3235 7.16 3698 6.00 106 121 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C39 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Vertical Fundamental

Lol

1134

915 M

i M FCC PART15C

488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 248350 59.34 74.00 -14.66 50.46 3247 T.16 3685 600 lo6 121 PEMC

Lol

134

T FCC PART15C [AVE)
488 - !
Avg Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249.46 45,98 54.00 -8.00 37.83 349 7.8 3682 6.00 106 121 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C40 of C88
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Horizontal Vertical
1‘.I'ELMI!I(II&J‘MH) i Level (4Bu/m)
1138 134
975 074
g FCPART 1 3
FCCPART15C
" ! FOCPART 8C AVG B
THECAVG) FUCPART 19C AV
m L
] oy 1 i
Peak N Sl . I
; e
A 15 3
Vg
163 i
3000 6000, 000. 12000, 15000. 18000
Frequency (MHz) 3000 6000, 9000, 12000 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos .
Freg Level  Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TRos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuv/m  dB BV dBm B OB dB o deg - _
1 434400 56.43 74.88 -17.57 70.57 3412 18.15 6551 0.0 253 5 PEAK Mz dwv/nddv/m 0B dBW dBm B dB oAb o deg
1 434400 44.85 5480 -0.15 65.99 3412 10.25 6551 .88 253 50 AVERAGE 1 434400 4438 74.00 -29.62 6550 34.12 10.25 €551 @.00 -~ --- PEAK
3 7266.00 42.60 74.00 -31.40 60.36 35.78 1272 66.18 0.0 - --- PEAK 1 76608 43.37 74.80 -38.63 6L.13 35.78 1272 6618 8.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C41 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802A

11
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CH06_2437MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim) 1
1138 1138
45 95
B Ly FCCPART 15C B FCCPART 15C
o
B0 MM B0 \
b S oty PR gy v ey 1
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 1389.95 69.83 74.00 -4.17 6157 32.20 7.01 37.05 6.0 108 148 PEAK 1 237,00 123,05 -==ner =eeeen 1446 32,37 7.18 3696 6.00 100 145 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 138 .
45 95
813 813
650 50
i FCC PART15C (AVG) FCC PART15C (AVG)
) 45.3\/‘_/’_/,/_,_,/
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 1389.82 53.38 S4.00 -0.62 45.12 32.20 7.1 37.05 6.0 109 14 AVERAGE 1 37,00 11228 -=-ees =eeee- 103.69 32,37 7.18 3696 6.00 100 145 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C42 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Horizontal Fundamental

1H|.ﬂd(dmlwml

11MMW W

15 hw\m

03 e

My FCC PART 150
1

65.’9 Jl#l‘w‘ iy i

488
Peak Blank

35

163

U4 U5 4, U6, 488, 50

Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B a0 deg
1 28476 6691 74.00 -7.09 58.83 3247 7.16 3685 6.00 108 148 PEMC

Lol

134

I

850
. FCC PART15C AVG)
m -—4‘
Avg Blank

35

163

U4 5L 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B a0 deg
1 48356 49.87 5400 -4.13 40.99 3247 7.6 3685 6.00 108 148 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C43 of C88
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB



samronas. FCC TEST REPORT Report No. : FR462802A

11

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO06_2437MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FCCPART 15C B FCCPART 15
Bl 1 m/‘w Bl
o T et b bt
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MG B BN B B B B o dy
1 21389.30 6196 74.00 -12.04 53.72 32.19 7.00 37.05 6.0 108 120 PEAK 1 37,00 116,22 ==eeer weeeen 10771 32,34 7.6 3699 6.00 100 120 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
) i 4a.av/
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 1389.82 4511 54.00 -5.89 39.85 32.20 7.1 37.05 6.0 109 120 AVERAGE 1 2437.00 10548 ------ --oeee 96.97 3.3 7.16 36,99 6.00 100 120 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C44 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB




ssamanas. FCC TEST REPORT

Report No. : FR462802A

Pol. Vertical Fundamental
1H|.M(|mlwﬂll
138 “*'WWV‘MW
15
i P FCC PART 150
y ""W"'/‘Wm )
6” MMM " i ml n m
488
Peak Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeduiBNE B B B B B B a dy
1 2489.% 61.08 74.00 -12.92 52.16 32.48 7.27 36.83 6.0 108 120 PEAK
1H|.M(|mlwﬂll
138
g -
03
i N
e RO PART5C )
W 1
Avg Blank
35
163
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MeduiBNE B B B B B B a dy
1 483.68 43.17 54.00 -5.83 39.29 32.47 7.26 36.85 6.0 108 120 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number

: C45 of C88




swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Horizontal Vertical
1‘.I'elellli&J‘ﬂrn) 1 Lewel (dBu/m)
1138 138
95 05
g FCPART 1 B FCPART ¢
650 65,
FCC PART15C (AVG) 1 FCC PART15C (AVG)
48 K | " " i ) Jeluiaie by
Peak MuMM:‘* - IPREPRRE I
15 !
Av
9 163 163
3000 6000, 000. 12000, 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 437400 60.86 7488 -13.94 8L.16 3414 10.19 65.53 .80 278 55 PEAK 1 487408 5435 74.00 -19.65 75.45 3414 1019 65.53 .80 131 316 PEAC
147408 4375 5488 -5.25 69.85 3414 1019 6553 .00 278 55 AVERAGE 1 O4R74.08 42.64 54.80 -1136 6374 3414 10.19 65.53 0.0 131 316 AVERAGE
3 TAL0e 43.99 74.00 -30.01 6L.84 35.72 172 66.29 0.0 - --- PEAK 373100 42.64 74.00 3136 60.49 3572 1072 66.9 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C46 of C88

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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12

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO09_2452MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
B iy, FECPART 15C B FCCPART15C
850 | A 1‘ 630 R T
48 488
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 30046 62.04 74.00 -11.96 53.99 32.10 7.09 37.05 6.0 108 120 PEAK 1 50,00 119,95 --veev ovmees 113 3242 7.21 3690 6.00 100 120 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 i
i1 95
i3 i3
50 a0
115C AVG) FCCPART15C (AVG)
483 4Mhhrﬂﬁd—_fdﬂﬁﬂﬂafw_w__#J
Av
) 125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.80 48.76 54.00 -5.24 40.50 32.20 7.01 37.05 6.0 109 120 AVERAGE 1 250,00 109,05 ---nvv -vnee- 108,34 3241 7.21 3691 6.00 100 120 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C47 of C88
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Pol. Horizontal Fundamental
1H|.M(dmlwml
0l 1, ui, \
"J"'HW“ Y, W
915 ,\h
i ‘ FCC PART15C
1
0 MM- L
™ Pt P
4#4
Peak Blank
1§
163
L U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 486.26 67.87 7400 -6.13 58.98 3247 7.6 3684 600 108 120 PEMC

Lol

134

S 1 |FOCPARTIAC(VG)

m T ——
Avg Blank

35

163

U U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 Mpd10 53.62 S4.00 -0.38 44.74 3147 7.6 3685 6.00 108 120 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C48 of C88
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12
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CH09_2452MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 *
95 95
B FOL PART 15C B FCCPART 15C
850 1 AN _HM 630 e e —y
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 235.93 6156 74.00 -12.50 53.64 387 7.05 37.06 6.0 108 315 PEM 1 50,00 112,80 ---nvv -vnem- 1420 32,37 7.8 369 6.00 108 315 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PARFAC (AVG) FCCPART15C (AVG)
44 48.8/ [ ——
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 43.76 5400 -5.24 40.52 32.19 7.1 37.05 6.0 109 315 AVERAGE 1 50,00 102,34 --veev ovmeee 93.75 3237 7.18 3696 6.00 100 315 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C49 of C88
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Pol. Vertical Fundamental
1H|.M(dmlwml
134
ik % i ,1&‘
B3 w
" FCC PART15C
il 1
50 LT Lttt
4#4
Peak Blank
1§
163
L U5l U6, 6. 2488, 200
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2483.50 6292 74.00 -11.08 5484 3247 7.6 3685 600 108 315 PEM

Lol

134

N

FCC PART15CAVE)
m T
Avg Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249.46 49.97 5400 -4.03 4182 349 7.8 3682 6.00 108 315 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C50 of C88
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Pol. Horizontal Vertical
1‘.I'eLiwel(lﬂm‘ﬂrn) 1 Lewel (dBu/m)
1138 138
95 05
g FCPART 1 B FCPART ¢
650 ] 65,
FCC PART15C (AVG) 1 FCC PART15C (AVG)
s — ; ; : .
o T, m
Peak — S (W VRN R
15 !
Av
9 163 163
3000 6000, 000. 12000, 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 490408 58.31 74.88 -15.69 79.36 34.17 10.33 65.55 .80 277 55 PEAK 1490408 53.33 74.00 -20.67 7433 3417 10.33 65.55 0.0 363 67 PEAC
1490400 46.53 54.88 -7.47 67.55 3417 10.33 65.55 0.0 277 55 AVERAGE 1490408 41.67 54.80 -12.33 6272 3417 10.33 65.55 0.0 363 67 AVERAGE
3 7356.00 43.39 74.00 -30.61 61.27 35.80 1.73 6641 0.0 - --- PEAK 3735600 42.26 74.00 3174 60.14 35.80 1273 6641 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C51 of C88
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13
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH1_RU52*4 2412MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim) 1
1138 1138
45 95
B FCCPART 15 B ' FCCPART 15C
4 W
55‘0‘ R LJJ‘ GSIUM
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 69.05 74.00 -4.95 60.79 32.20 7.01 37.05 6.0 108 165 PEAK 1 2412.00 123,84 --vevv ovmeee 11535 3.3 7.5 37.68 6.00 100 165 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 138 !
45 95
813 813
650 50
1 FCCPART15C (AvG) FCC PARTA5C (AVG)
488 48.8\/
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.%5 53.26 54.00 -0.74 45.08 3.W 701 17.05 6.00 108 165 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 241000 112,29 ---sv -oeee 13,81 3.3 7.5 17.68 6.60 188 165 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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FCC TEST REPORT

Report No. : FR462802A

13
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH1_RU52*4 2412MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B FCCPARTA B FCCPART 15C
650 1 ) 50 W
it W A b
48 48
Peak
325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2375.26 62,34 74.00 -11.66 54.26 32.85 7.08 37.05 6.0 109 124 PEAK 1 2412.00 116,99 --veev oveeee 106.49 323 7.15 3699 6.00 100 124 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
813 813
650 50
FCCPART15C (VG FCCPART15C (AVG)
iy 45.3\/
Av
) 325 35
163 163
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.80 49.01 54.00 -4.99 40.75 32.20 7.01 37.05 6.0 109 124 AVERAGE 1 2412.00 106,76 -----v -=--=- 98.27 3.3 7.5 37.08 6.00 100 124 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C53 of C88
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14
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_RU52*4_2462MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim) :
1138 1138
45 95
B ‘ 4 FCCPART 15C B FCCPART 15C
ki
B0 ‘MMW%WM il v
48 48
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 243464 7109 7400 -2.91 62.21 32.47 7.26 36.85 6.0 292 360 PEAK 1 62,00 123,37 -=-een wneee- 11463 3242 7.2 369 6.00 292 360 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
45 95
813 813
650 50
i FCC PART15C (AVG) FCC PART15C (AVG)
| ——
iy 45.3/4/
Av
) 325 35
163 163
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 2483.50 53.52 54.00 -0.48 44.64 32.47 7.26 36.85 6.00 292 360 AVERAGE 1 2462.00 112,00 ------ - 103,27 3242 7.2 3690 6.00 292 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C54 of C88
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14
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_RU52*4_2462MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B e FCCPART 15C B FCCPART 15C
- M1WWMMWMW
650 . 50 P ————
it P
Peak
325 35
163 163
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 288,78 63.38 74.00 -10.62 54.47 32.48 7.7 36.84 6.00 132 126 PEAK 1 2462.00 118,58 ----vv -=nem- 10981 3243 7.3 36,89 6.00 132 126 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
50 50
FCC PART15C (AVG) FCCPARTA5C (AVG)
T
iy 45.3\/‘_"_/_._/1 LS
Av
) 325 35
163 163
it 51, M, M6, 88, 0 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy Wb B BN B B B B o dy
1 2489.68 49.85 54.00 -4.15 40.93 32.48 7.27 36.83 6.0 13 126 AVERAGE 1 2462.00 106,11 --=nns =oeeen 97.34 3243 7.3 36,89 6.00 132 126 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C55 of C88
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Report No. : FR462802A

Pol. Horizontal Vertical
B Leyel(4Buvim) mLevel(nBu\nm)
134 1138
05 05
f FCPRTIR i FCPRTHAC
T T
Peak il [ |
Avg fCCPARﬂﬁC{%% FCCPARN5C{%‘
s | ]}
i B N Yo Ry
ik 18
18 16
18000 10400, 20800, 00, 7H00, 2500 18000 10400, 20800, . 25600, 2000

Frequency k)

Frequency (M)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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Report No. : FR462802A

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
FCC PART 45C] FCCPART45C
67.5 6.5
5, 8 |—
Q25 : 25
5 1
30, 3001
IR 49 JN——
A ./ \ I ; ¢ et
e
15 W'“(I A 15 1'"«[ W“*M
5” R
Peak 1 b
- L
] . 48 612 806. 1000 30 2, 48 12 606 1000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux  APos  TPos Linit Over Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBV dB/m  dB B B om  deg Mz dBuv/m dBuV/m 0B oBW dB/m B OB 4B om  deg
1 55,22 2112 4808 -13.88 30.55 13.31 1.82 376 0.0 -- -- Peak 1 5231 32.54 4.00 -7.46 50.36 4.2 l.ee 3234 0.0 - -- Peak
T TA62 2216 40.00 -17.34 33.34 14.67 128 32.05 0.0 -- -- Peak 2 163,66 22.65 43.50 -20.85 37.50 l6.47 L.l 3283 e - -- Peak
3 128,94 38.38 43.50 -13.12 43.87 17.55 1.68 32.72 .08 - -- Peak 3 126,83 25.48 43.50 -15.62 39.08 17.55 1.67 3274 0.0@ - -- Peak
4 172,59 22,91 43.50 -28.59 35,11 15.63 1.91 32.74 @.0@ - -~ Pek 4 168.71 24.80 43.50 -18.7@ 39.72 15.91 L1.89 .72 .0 - -- Peak
5 218,18 30.15 46.08 -15.85 45.63 15.33 2,09 32.95 0.0 -- -- Peak 5 236 1596 43.50 -17.54 41,57 153 .89 32.93 . -- -- Peak
6 324.8% 31.08 46.00 -14.92 41,37 19.97 2.85 32.91 0.00 -- -- Peak 6 39181 2212 46.00 -23.88 30.75 2067 2% 33.26 .00 -- -- Peak
Sporton International Inc. (Kunshan) Page Number : C57 of C88
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FCC TEST REPORT

Report No. : FR462802A

<TX Beamforming mode>

Radiated Spurious Emission Test Modes

Mode (BMaS:) Antenna Modulation Channel Frequency 2::: RU Remark
Mode 15 2400-2483.5 TxBF 1S4T 802.11BE EHT20 01 2412 MCSO0 Full RU -
Mode 16 2400-2483.5 TxBF 1S4T 802.11BE EHT20 06 2437 MCSO0 Full RU -
Mode 17 2400-2483.5 TxBF 1S4T 802.11BE EHT20 11 2462 MCSO Full RU -
Mode 18 2400-2483.5 TxBF 1S4T 802.11BE EHT40 03 2422 MCSO0 Full RU -
Mode 19 2400-2483.5 TXBF 1S4T 802.11BE EHT40 06 2437 MCSO0 Full RU -
Mode 20 2400-2483.5 TXBF 1S4T 802.11BE EHT40 09 2452 MCSO0 Full RU -
Mode 21 2400-2483.5 TXBF 1S4T 802.11BE EHT20 2 2417 MCSO0 Full RU -
Mode 22 2400-2483.5 TXBF 1S4T 802.11BE EHT20 3 2422 MCSO0 Full RU -

Note: For 802.11n/ax/be mode, the whole testing have assessed only 802.11be by referring to the higher output power for

RSE testing.

Summary of each worse mode

Mode Modulation Ch. (T\;ECL) (dé?(/e}:n) (dlélljrr\]/l;m) M(ng)m Pol. iizk Result Remark
15 802.11BE EHT20 | 01 | 2389.95 52.28 54.00 -1.72 H AVERAGE Pass Band Edge
15 802.11BE EHT20 | 01 | 4824.00 40.48 54.00 -13.52 \% AVERAGE Pass Harmonic
16 802.11BE EHT20 | 06 | 2484.28 52.23 54.00 -1.77 \% AVERAGE Pass Band Edge
16 802.11BE EHT20 @ 06 @ 7311.00 44.44 74.00 -29.56 \% PEAK Pass Harmonic
17 802.11BE EHT20 11 | 2483.50 52.75 54.00 -1.25 H AVERAGE Pass Band Edge
17 802.11BE EHT20 11 | 7386.00 42.89 74.00 -31.11 \% PEAK Pass Harmonic
18 802.11ax HE40 03 | 2389.56 52.38 54.00 -1.62 H AVERAGE Pass Band Edge
18 802.11ax HE40 03 | 4844.00 42.37 54.00 -11.63 \% AVERAGE Pass Harmonic
19 802.11ax HE40 06 | 2483.56 52.63 54.00 -1.37 H AVERAGE Pass Band Edge
19 802.11ax HE40 06 | 4874.00 47.60 54.00 -6.40 \% AVERAGE Pass Harmonic
20 802.11ax HE40 09 | 2483.50 53.24 54.00 -0.76 H AVERAGE Pass Band Edge
20 802.11ax HE40 09 | 4904.00 43.59 54.00 -10.41 \% AVERAGE Pass Harmonic
21 802.11BE EHT20 2 2389.95 53.37 54.00 -0.63 H AVERAGE Pass Band Edge
21 802.11BE EHT20 2 7251.00 42.44 74.00 -31.56 H PEAK Pass Harmonic
22 802.11BE EHT20 3 2389.56 52.61 54.00 -1.39 \% AVERAGE Pass Band Edge
22 802.11BE EHT20 3 7266.00 43.57 74.00 -30.43 \% PEAK Pass Harmonic

Sporton International Inc. (Kunshan) Page Number : C58 of C88
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FCC TEST REPORT

Report No. : FR462802A

Radiated Spurious Emission Test plots

Pol. Horizontal Vertical
mLmI(dBlNﬁn] , Level (dBuVim)
1134 134
15 13
3 T i FCCPRTTC
B0 B
FCCPART 15C (AVG) | 1| FCC PART 15C (AVG)
Peak s ] PR Y PRI L i
Avg 18 =
1 kl
163
3000 6000, 9000, 1 16000. 18000
3000 6000, 9000, 12000, 16000, 18000 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp Aux  APos TPos
Linit Read dnt Gable Preamp  Au Mo Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuv/mdBv/in 8 BV B B B B o deg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 452400 5241 74.80 -20.59 73.57 3410 10.23 €5.49 0.00 109 354 PEAC
1 452400 4148 74.80 -32.50 62.64 34.18 10.23 65.49 .00 === PEAK 1 430408 40.43 5480 -13.52 6L.64 3410 10.13 6549 0.0 180 354 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

Page Number : C59 of C88



samronas. FCC TEST REPORT Report No. : FR462802A

15

Mode Band Edge-L

2400-2483.5_802.11BE EHT20_CHO06_Full RU _MHz

ANT CDD 184T
Pol. Horizontal Fundamental
: 4"Le\ie\ (dBuVim) " Level (dBuVim)
1225 12 !
1050 1050
i1 115
FCCPARTHAC FCCPART 15C
u 1 Ww TUUWMMWJ
525 525
Peak
30 1
175 175
U
0 1. 2L 238, U, u 1000 1400, 1800. 20, 260, 300
Frequency {WHz) Frequency (WHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Read  Mnt Coble Preamp  Aux APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Modand B W G B B & oo dy MeBNndh B BN B B B B o g
1 230644 63.20 74.00 -18.79 SL.e@ 3216 7.10 37.05 la.ed  I13 36 P 1 M37.00 120,53 ----mn --oomm 107,87 31,39 7.28 36.93 10.88 113 360 PEAL
" Level (dBuVim) " Level (dBuvim)
1225 1225
1
1050 1050
815 15
100 04
| FCC PARTA5C (AVG) FCC PART 15C (AVG
525 525
Av
g 30 10
115 175
Pl 3. 2362 2188, e, H 1000 1400. 1600. 20, 200, 3000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medwa B B BN B B B B o dg Medwndit B B B B B B o dy
1 2367.22 50.95 5400 -3.05 38.73 317 700 .05 10.88 113 360 AVERAGE 1 237,00 10981 --enem -omeen 9715 3039 7.20 3693 10.00 113 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C60 of C88
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Pol. Horizontal Fundamental

mLﬂel(dBﬂWm)

1225,

Hond, FLCPART 150

104 s 1

525
Peak Blank

30

115

L U5l U6, 6. 2488, 200

Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 43710 65.24 7400 -8.76 5235 3247 7.6 36.84 lo.ap 113 360 PEMK

" Level (dBuVim)

1225

10e
10,

b7 \

10
"—\.__‘\‘
g — FCC PART 15( (AVE)
Avg Blank
JF
1.
U4 i, d, T, U3, 2500
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m 8 dBV dB/m A8 A8 dB o deg
1 24955 5210 54.00 -1.9% 39.13 3249 7.8 .82 10.08 113 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C61 of C88
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sPoRTON LAS. Report No. : FR462802A
16
Mode Band Edge-L
2400-2483.5_802.11BE EHT20_CHO06_Full RU _MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
14"Le\'e\ {dBuVim) " Level (dBuVim)
1
1228 125
1050 1050
415 415
FCC PART 15C FCCPART 15C
100 1 100
T Aottt A,
525 525
Peak
30 30
115 115
Pl 13, 162 1388, U, U 1000 1400. 1800. 2200. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux P05 TPos Linit fead At Cable Preamp  Aux  MPos TRos
freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Medinde B BN & B B & o iy MoBNndws B BN B B & 6 oo dg
1 H6L24 6408 7400 -9.92 5193 3211 7.9 37.05 10.08 180 B PEAK 1 M37.00 128,16 ------ ------ 11552 3.3 7.19 36.94 le.60 180 B PEAK
H"Leve\ (dBuVim) ! 4nle\rel (dBuVim)
1225 1225 1
1050 1050
i1 15
700 100
FCCPART 15C (AVG
s 1 FCC PART 15C (AVG) 52'5\/__/__‘_,__/—'—”4 (AvE)
Av
g 30 30
115 115
) 3, 76 2388, 14, 240 1000 1400, 1800, 2200, 2600. 300
Fraquency (MHz) Frequency (WHz)
Linit Read  Mnt Cable Preamp  Aux APos Tos Linit Read  Ant Cable Preamp  Ax APos  TPos
freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Modwindwh 0 dW g B & o e MedMnd B B @ B B & o d
1 1367.48 5L13 5400 -2.87 3891 3217 700 3.5 lo.ge  lse B AVERAGE 1 23700 117.86 ----vv -oeoe- 5.0 339 7.0 3693 1008 180 O AVERAGE
Sporton International Inc. (Kunshan) Page Number : C62 of C88
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Pol. Vertical Fundamental

o L2ve (dBuVin)

1225
105, \‘U\M

s i
o FCCPART 15C)
. A -
bk
Peak " Blank
1.
U4 U5, U4, 6. U3, 2500
Frequency (MHz)
Linit Read Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBw/m dBuv/n  dB dBwV dB/m B B B om deg
1 2499.58 64.82 74.00 -9.18 5198 32.48 7.27 36.83 10.00 180 @ PEA

mLml(dmnn)
1)1.5d__“
b5 \
M‘“’w\
14
e £ | FOCPARTISC (V)
525
Avg Blank
30
175
240 U5 6h 1B 488, 2500
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWhdBWn B BN B B @B B o dg
1 4428 5223 %400 -1.77 30.35 3247 7.26 36.85 10.80 180 @ AVERAGE
Sporton International Inc. (Kunshan) Page Number : C63 of C88
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802A

Pol. Horizontal Vertical
mmﬂ(ﬂm‘lﬁu} o Lewvel (4Bu/m)
1138 134
915 975
i FCCART 1 i FCCARTTC
650 65,4
FCC PART 14C (AVG) FCC PART 15C (AVG)
488 § 2 . o
Peak e NG PPN e e
- 2
Avg
163 163
3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 4574.00 4110 74.80 -32.99 62.20 34.14 10.29 65,53 0.00 --- --- PEAK 1457400 4127 74.80 -32.73 6237 3414 10.29 5.5 0.00 -~  --- PEAC
1 73108 4283 74.88 3197 S0.88 35.72 172 669 8. - --- PEAK 1 73108 4444 7400 -19.56 629 35.72 1L72 6629 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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17
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_Full RU _MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11“Le\'e\ (dBuVim) 1,“Leve\ (dBuVim)
1138 134
LK 9s
3 WK i3 FECPART 15
il WNW ¢] | il
44 44
Peak
15 5
163 16.3
| 452 Mid, U, 2488, 200 1000 1400, 1800, 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Real  Ant Cable Preamp Aux APos TPos Linit Read  Ant CablePreamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level  Line Margin Level Factor  Loss Factor Factor Remark
Medindi/e B G B B & B o dg Mobdndie 6 W B B & & o dg
1 2437.22 7185 7400 -2.15 62.95 3247 7.26 36.84 6.0 157 B PEAK 1 M62.00 14,37 ----- --oeee 1563 .42 7.2 %W o 17 b PEAK
: o L€4el ({BuVim) : o LEVEl (dBUVm)
1
1134 1134
95 K
813 83
[l a0
1 FCC PART 15C (AVG) FCCPART 15C (AVG)
l — m/ T
Av
g 125 325
163 163
24 M5 U, 2476, 2488, 200 1000 1400, 1600, 2210, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Ax APos TPos Linit Read  Ant Cable Preamp Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B d&m & B B a g Mzdwadin B di B & B B o dy
1 248350 5175 %400 -1 4.7 .47 7.6 36.85 6.60 15 B AVERAGE T 262,00 113,31 -oeeee woeeen 1457 342 7.2 %5 600 19 B AVERAGE
Sporton International Inc. (Kunshan) Page Number : C65 of C88
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802A

17
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_Full RU _MHz
ANT CDD 184T
Pol. Vertical Fundamenta
11“Le\ie\ {dBuVim) 11“Le\'e\ {dBuVim)
1
134 1138
Lk 95
3 FCCPART 15C 81‘3 FCC PART 15(
e
&0 | 1 —— 850 P —
e gt
Peak
128 325
163 163
Pl U, 464, s, 488, 200 1000 1400. 1800, 20. 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant (able Preamp  Aux  APos  TPos Linit Read  Ant Cable Preanp  Awe APos  TPos
Freg Level  Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Reark
Modwn g B Bl B B B 8 o iy Mddnd B GN B B B B o g
1 491,42 62,99 74.00 1101 54.07 32.48 7.7 36.83 6.00 186 129 PEAK 1 462,00 11831 - - 109.5 32,435 7.3 36.89 6.0 186 129 PEAK
1mle\fel (dBuVim) 11,,Le\ie\ {dBuVim)
1138 114 1
915 95
B3 813
650 50
. FCCPART15C (AVG) FCC PART 15C (AVG)
\ P E———
489 4Mhﬁw#rrr__rﬂ_di#fﬁ,__M__d;ﬂJ
Av
g 325 125
1623 163
U
240 245, 284, 4TS, 2488, 2500 1000 1400, 1800, 2200, 2500, oo
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Ak APos  TPos Li"”it ‘ Read At Cable Freap  Aux Mos Thos
Frep Level Line Margin Level Factor Loss Factor Factor Remark Freq Level  Line Fargin Level Factor  Loss Factor Factor Renark
AR W F 5 e R “wanmn s @ e B @ @ 0 R
1 OMBLT S D 189 ALB 1A 10 KE 6 16 10 AERE 1 G100 1074 -oveee oo W7 40 K 6106 L9 WERAGE
Sporton International Inc. (Kunshan) Page Number : C66 of C88
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ssamanas. FCC TEST REPORT

Report No. : FR462802A

Pol. Horizontal Vertical
mLﬂel(d&Mm] i Level (4Bu/m)
1138 134
915 975
i FCCPRT1C 3 FCCPRT1C
650 5,
FCC PART 15C (AVG) FCC PART15C (AVG)
Lt b " " .
Peak 1 eI e -
35 !
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 492400 4119 74.00 -32.81 62.21 3419 10.35 65.56 .00 === PEAK 1492400 4177 74.80 -32.23 679 34.19 10.35 €5.% 0.00 ---  --- PEAK
1 73608 42.86 74.88 -31.94 60.82 35.80 1273 66.49 .08 --- PEAK 1 738608 42.89 74.88 3111 6085 35.88 1273 6649 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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ssomonas. FCC TEST REPORT

Report No. : FR462802A

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO03_Full RU _2422MHz

ANT TxBF 1S4T
Pol. Horizontal Fundamental
: 4ﬂLe\leI (dBuVIm) : 4"Le\iel (dBuVim)
1225 1225 1
1050 1050
15 815
FCCPART 15C FCCPART 15C
il WI iy
525 525
Peak
350 30
115 115
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,57 65.40 74.00 -B.60 53.18 32.17 7.00 37.05 1060 3w 5 PEAK 1 242000 120,48 ----ev -enee- 107.88 32,35 7.16 36.99 le.00 300 5 PEAK
: 4ﬂLe\leI (dBuVIm) : 4"Le\iel (dBuVim)
1225 1225
1
1050 1050
15 815
100 00
1 FCC PART A5C (AVG) FCCPARTA5C (AVG)
525 525
Av 1_/—/—//’—/’/
) 350 30
115 115
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2389.56 5238 54.00 -1.62 40.13 3L.: 7.0 37.05 160 3@ 5 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 241,00 109,05 -----v -=--- 9.5 3.3 706 36.99 lo.e0 3@ 5 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Horizontal Fundamental

. Lol alln)

) ) FCC PART15C]
700 Py w [ 1
525
Peak Blank
34
115
L U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249436 61.62 74.00 -12.38 48.68 3249 7.7 3682 lo.o0 3@ S PEM

. Lol alln)

\\N_ FCC PART15C (AVE),

525
Avg Blank
30
115
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249514 43.48 5400 -5.52 35.53 349 7.8 3682 100 3@ 5 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C69 of C88
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802A

18
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CHO03_Full RU _2422MHz
ANT TxBF 1S4T
Pol. Vertical Fundamenta
: 4ﬂLe\leI (dBuVIm) : 4"Le\iel (dBuVim)
1225 1225
1
1050 1050
15 815
. FCCPART 15C FCCPART 15C
100 1 A}J{' 00
71— 25
Peak
350 30
115 115
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 38176 60.71 74.00 -13.29 48.55 32.12 7.09 37.05 1o.60 111 127 PEXK 1 242000 112,47 --veev ovmeee 99.94 32,35 7.16 3698 le.00 111 127 PEAK
: 4ﬂLe\leI (dBuVIm) : 4"Le\iel (dBuVim)
1225 1225
1050 1050 1
15 815
100 00
FCC PART A5C (AVG) FCCPARTA5C (AVG)
525 T 525
A v/_,_,/———)
) 350 30
115 115
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,83 47.27 5400 -6.73 35.05 32.17 7.0 37.05 1.0 111 127 AVERAGE 1 242000 101,36 ----vv -=nem- 88.84 3235 7.16 36.99 le.oe 111 127 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C70 of C88
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swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Vertical Fundamental

. Lol alln)

| “WL FPARTS(

100 b
LY T I - !
525
Peak Blank
30
115
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2497.84 60.88 74.00 -13.12 47.92 3150 7.8 3682 lo.ee 11 127 PEMC

. Lol alln)

FCC PART 15C (AVE),

Avg Blank

U4 52 64, 6. 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249.0 43.46 5400 -5.54 35.50 3150 7.8 36.82 100 111 127 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C71 of C88
TEL : +86-512-57900158
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802A

Pol. Horizontal Vertical
mLevel(dBqu) 1 Lewel (dBu/m)
1138 138
s 5
ki 811
813 FCCPART 15C FCC PART 15C
B0 B
FOC PARTASC AV : FOC PRTISC A
ol
Lt 1 e I oty
Peak . IR - .
35 &
Avg .
163
3000 6000. 9000, 12000. 15000. 18000
3000 6000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos Thos
Linit Read  Ant Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg 1 434408 54.69 74.80 -19.31 75.83 3412 1.5 65.51 .00 261  16@ PEAC
1 454400 45.01 74.00 -28.99 66.15 34.12 10.25 65.51 .00 === PEAK 1 444,08 42.37 54.80 -11.63 6351 3412 10.15 6551 .00 261  10@ AVERAGE
1 76608 42.87 74.88 3113 60.63 35.78 1.72 6615 0.00 --- PEAK 3726600 43.11 74.00 -30.89 60.87 35.78 1072 66.18 0.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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sPoRTON LAS. Report No. : FR462802A
19
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CHO06_Full RU _2437MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
: 4ﬂLe\leI (dBuVIm) : 4"Le\iel (dBuVim)
1
1225 1225
1050 1050
115 i35
el FCCPART5C J FCCPARTHAC
o T by o k
MW"MA A HM.‘ Fy . Hew, et s .M'M.Nw‘t"
525 525
Peak
10 30
115 115
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 388,78 66.87 74.00 -7.13 54.63 3219 7.00 37.05 10.80 159 360 PEAK 1 243,00 125,53 74.00 515311294 3137 7.8 3695 10.80 159 36 Pesk
: 4ﬂLe\leI (dBuVIm) : 4"Le\iel (dBuVim)
1225 1225 1
1050 1050
115 i1
100 Ll
FCCPART 16C (AVG
5 1 FCCPART 15C (AVG) s (Ave)
Av v’a_/—//F//
g 10 30
115 175
U v
il 738, 7] 788, U, U0 1000 1400, 1800, 20, 200, 000
Frequency (MHz) Frequency (Hz)
Linit Read  Ant Cable Preamp  Aux MPos Thos Uait et et Gaole Preamp duc Wos Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Remerk reg Level Line Margin Level Factor Loss Factor Factor Renark
WEInBin B B0 En & @ & a i T T A T
1 2380.05 52,30 5400 -1.68 40.06 1.0 7.11 37.05 10.80 150 36 AVRAGE 1 2430.00 113.9% 54.00 59.95 101,48 32.36 7.17 36.97 10.80 139 360 Average
Sporton International Inc. (Kunshan) Page Number : C73 of C88
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swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Horizontal Fundamental

. Lol alln)

| WWL FOCPART 450

0 ks ]

Peak Blank

U4 52 64, 6. 8. 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2486.88 66.88 74.00 -7.12 53.99 3147 7.6 3684 1000 159 360 PEAK

. Lol alln)

R 1| CPARTASC )

Avg Blank

U4 52 64, 6. 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48356 52.63 5400 -1.37 39.75 347 7.6 36.85 1080 159 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C74 of C88
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802A

19
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CHO06_Full RU _2437MHz
ANT TxBF 1S4T
Pol. Vertical Fundamenta
: 4ﬂLe\leI (dBuVIm) : 4"Le\iel (dBuVim)
1225 1225 1
1050 1050
15 815
FCCPART 15C FCCPART 15C
100 00
1 \
T 5
Peak
350 30
115 115
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1337.30 60.38 74.00 -13.70 48.68 3L.67 7.00 37.07 10.80 308 267 PEAK 1 43700 118,75 74.00 4478 106,19 32,37 7.18 36.95 10.80 308 267 Pesk
: 4ﬂLe\leI (dBuVIm) : 4"Le\iel (dBuVim)
1225 1225
1
1050 1050
15 i3
100 00
FCCPART 1AL (AVG FCCPARTA5C (AVG)
w = . 5“\_/_//_;
Av
) 350 30
115 115
f v
M 3. 16 768, U, U4 1000 1400, 1800, 200. 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Art Cable Preamp Aux Mos Thos Limit ‘ Read  Ant Cable Preamp Aux Aos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remerk reg Level Line Margin Level Factor Loss Factor Factor Renark

@ dw dm B B B oo deg
1 386,57 47.28 54.00 -6.72 35.06 32.17 7.0 37.05 10.80 308 267 AVERAGE

#® bW o B B B o deg
1 2437.00 106,33 54.00 5233 93.74 32.77 7.18 36.9 10.80 308 267 Average

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB
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swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Vertical Fundamental
MLevel(dBllel
1225
105 (! MMWWW
85 |
FCCPART1C]
" M
Pty iy AR ot
525
Peak Blank
30
115
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 24935 6179 74.00 -12.21 48.85 3249 7.7 3682 lo.e0 308 267 PEMC

. Lol alln)

\\. , FCCPART 15 AV

525 s
Avg Blank

30

115

U U5 4, U6, 488, 50

Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 283.66 43.43 5400 -5.57 35.53 348 7.6 3684 1080 308 267 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C76 of C88
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Pol. Horizontal Vertical
1‘.I'eLiwel(lﬂm‘ﬂrn) 1 Lewel (dBu/m)
1138 138
95 05
g FCPART 1 B FCPART ¢
650 65, 1
] FCC PART15C (AVG) FCC PART15C (AVG)
m b ol
M ol N TR o
Peak mdbn-v imrns, m it e M
15 !
Av
9 163 163
3000 6000, 000. 12000, 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MidumBNn & B0 B & B # w iy MidumBNn & dW B & B # o iy
1 437408 57.10 74.88 -16.9 75.20 3414 1019 65.53 .80 185 55 PEAK 1 437408 59.20 74.80 -14.30 80.30 34.14 1019 65.53 .00 318 189 PEAC
1 437408 45.47 54.88 -B.53 66.57 3414 10.19 65.53 0.0 185 55 AVERAGE 1 4R74.08 47.60 5400 -6.40 6570 3414 1019 65.53 0.0 318 109 AVERAGE
3 73100 4270 7408 3130 60.55 35.72 1.72 66.29 0.0 - --- PEAK 373108 43.08 7400 -30.92 60.93 35.72 172 66.9 0.0 - --- PEAC
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802A

20
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CH09_Full RU _2452MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
: 4ﬂLe\leI (dBuVIm) : 4"Le\iel (dBuVim)
{225 {225 ]
1050 1050
15 815
CPART15C FCCPART 15C
100 00
f Wty e
525 525
Peak
350 30
115 115
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2375.50 59.92 74.00 -14.08 47.83 32.86 7.08 37.05 10.80 299 347 PEMK 1 U500 12123 --veev ommees 108,59 32,39 7.19 36.94 le.0p 299 347 PEAK
: 4ﬂLe\leI (dBuVIm) : 4"Le\iel (dBuVim)
1225 1225
1
1050 1050
15 815
100 00
RTA5C (AVG) FCCPARTA5C (AVG)
525 i 525
Av \_/———/—/_'—/J
) 350 30
115 115
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1386.% 47.38 54.00 -6.70 35.08 32.17 7.0 37.05 10.80 299 347 AVERAGE 1 50,00 109,45 ---nev oomees 96.82 3238 7.19 36.94 le.00 299 347 AVERAGE
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swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Horizontal Fundamental
L2 i)
L e—
ey poda ,

FCC PART15C]
i 1
u Wi it )
525
Peak Blank
34
115
L U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48604 66.47 7400 -7.53 53.58 3147 7.6 3664 1m0 299 347 PEMC

. Lol alln)

1 FCC PART 15C (AVG),

525
Avg Blank
30
115
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48350 53.24 5400 -0.76 40.36 3147 7.6 36.85 1000 299 347 AVERAGE
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ssomonas. FCC TEST REPORT

Report No. : FR462802A

Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CH09_Full RU _2452MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
: 4ﬂLe\leI (dBuVIm) : 4"Le\iel (dBuVim)
1225 1225 1
1050 1050
15 815
FGL PART 15C FCCPART 15C
100 00
Mw% oy H 1\ bbb b \qul
525 525
Peak
350 30
115 115
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 363.82 60.18 74.00 -13.82 48.23 3L.94 7.07 37.06 10.80 380 265 PEAK 1 50,00 113,81 --vnev ovmees 101,22 32,37 7.8 369 le.00 380 265 PEAK
: 4ﬂLe\leI (dBuVIm) : 4"Le\iel (dBuVim)
1225 1225
1050 1050 :
15 815
100 00
FCC PARTASC (AVG) FCCPARTA5C (AVG)
525 i 525
Av
g 50 w
115 115
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg

1 388,50 47.31 54.00 -6.69 35.07 32.19 7.0 37.05 10.80 380 265 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 2450.00 103,02 -----v -=--- 99.431 337 708 36.9 10.60 388 265 AVERAGE

Sporton International Inc. (Kunshan)
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swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Vertical Fundamental
L2 i)
125
10501 JMA'rJW . "“WA\.AWE ol

|
\\ FCC PART15C]

100
1
£ -
Peak Blank
30
115
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 M3 60.84 74.00 -13.16 47.95 3147 7.6 3684 1000 380 265 PEMC

MLeveI(dDIlel
1225
\/M__H_\m“fm—_—\
85 \
100
\ FCC PART15C [AVE)
525 ‘
Avg Blank
30
115
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249160 43.37 5400 -5.63 3545 3148 7.7 3683 1000 380 265 AVERAGE
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swamranas. FCC TEST REPORT Report No. : FR462802A

Pol. Horizontal Vertical
e8] kel
138 1134
s 5
i3 FCCPARTIEC i FCCPARTEC
50 8
) FOLPART 15 (V5] . FOCPART 15 (V5]

e | 3 s . f t

Peak " sy J v WJMM“ i .

¥

15 !
Av
9 163 163
3000 6000, 000. 12000, 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBW dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBW dB/m B B B deg
1 490400 5164 74.88 -22.36 72.69 3417 10.33 65.55 .80 258 62 PEAK 1490408 5419 74.80 -19.81 75.4 3417 10.33 65.55 0.0 183 90 PEAC
1490400 30.45 54.08 -14.55 60.50 3417 10.33 65.55 .00 250 62 AVERAGE 1490408 43.50 54.80 -18.41 6484 3417 10.33 6555 0.0 13 9@ AVERAGE
3 7356.00 43.37 74.00 -30.63 6L.25 35.80 1.73 6641 0.0 - --- PEAK 3735600 43.16 74.00 -30.84 6l.p4 35.80 1273 6641 0.0 - --- PEAC
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samronas. FCC TEST REPORT Report No. : FR462802A

21
Mode Band Edge - L
2400-2483.5_802.11BE EHT20_CH2_Full RU _MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
I - Level (dBuvim) "  Level (dBuVim) 1
1134 1134
075 i15
3 " fCh iy FCCPART ¢
o
65 a " 851
44 LR
Peak
5 15
16 164
] 43 16 2368, L 440 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
WdwmdWm & G B B & B o g Mdwndn B BN B B & B a iy
1 2389.82 7132 7480 -1.68 63.86 32.20 7.11 37.85 6.0 @@ 2L PEAC 1 2700 122,69 ------ ---ee- 11417 3235 7.06 36.99 6.0 308 21 PEA
1 - Level (dBuVim) 1  Level dBuVim]
1133 134 1
075 915
8.3 8.3
65 65
FCC PART15C (AVG) FCC PARTHAC (AVG)
Y 4&&\/_"/_/,_—) S
Av
9 5 8
164 163
U
PAilI 13 PAirA 1368, U, 0 1000 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MdwndWm & G0 B B & B a g Modwndife B GW dfe B & B a g
1 2389.95 53.37 54,88 -0.63 45.11 32.28 7.11 37.85 6.00 300 21 AVERAGE 1 M17.00 11157 - - 103.04 32,35 7.16 3690 6.00 300 21 AVERAGE

Sporton International Inc. (Kunshan)
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802A

TEL : +86-512-57900158
FCC ID : 2ADZRXS2437XB

21
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH2_Full RU _MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
11"Le\'e\ (dBuVim) WLE\'G‘ (dBuV/m)
1
1138 1134
95 415
B4 O gES 3 FLPRT e
B "M il Ry ey
per A b bl oo i
#4 Lk
Peak
35 325
163 163
il 3. 16 708, Ui, pITI] 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo d/n B G B i B B b deg Mzdn e @ N Bh B B & a iy
1 2379.16 61.49 74.80 -12.51 53.36 32.89 7.09 37.85 6.0 130  SAPEK L 1700 118,62 ----vv -seeen 110,02 32,34 715 %99 6.0 130 MpEK
11"Le\'e\ (dBuVim) 11“Le\'e\ (dBuVim)
1134 1134 1
95 415
8.3 8.
5.0 5.0
FCC PART 15CAYG) FCC PART 15C (AVG)
| VP A
s 4&&\/’""//_,_/4
35 35
163 163
il 3. 16 1388, u, U 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modom i &GN Bh B B & o g Mzdndn @ W Bh B B & a iy
1 386,83 48.50 54.80 -5.28 48.58 3217 7.18 37.85 6.9 138 54 AVERAGE L 41700 108,00 ------ - 99.49 3235 7.6 36,98 6.00 130 54 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C84 of C88




ssamanas. FCC TEST REPORT

Report No. : FR462802A

Pol. Horizontal Vertical

mLevel(dBqu) i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)

m al

Peak 1 Z o Wy 1 o
" bl ¥

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 453400 4L25 74.00 -30.75 62.40 3411 10.24 65.50 .00 === PEAK 1453400 4142 74.80 -32.50 6257 3411 10.24 5.5 0.00 ---  --- PEAK
1 715108 4244 74.88 -31.56 6.16 35.78 1072 6614 .00 PEAK 1 75108 42.39 74.80 3161 6011 35.78 1272 6614 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802A
22
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH3_Full RU _MHz
ANT TXBF 1S4T
Pol. Horizontal Fundamental
" Level (dBuVim) : 4"Le\iel (dBuVim)
1
1225 1225
1050 1050
i15 ir5
FCCPART15 FCC PART 15
10 ({1 !
- ‘ u ' ij J M
525 525
Peak
30 30
115 175
v
P&l 3. 362 2368, U4, 440 1000 1400, 1800, 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Meddnde B BN @h B B & o dy Ml BWE B BY &k & & & a dy
1 25309.30 6447 7480 953 5.3 L1 7.00 .05 10.08 130 360 PEM L 109.67 236 717 3697 10.60 130 360 PEAK
1y LEYel {dBuVim) " Level (dBuvim)
1225 1225
1
1050 1084
15 5
100 [l
FCCPART 14C (AVG FCCPART 15 (AVG
B5 : Ll 52‘5\}/—#_'__/_,_/ [
Av
g 50 50
175 175
i) 2336 paiird 2368, M, M4 1000 1400, 1800. 2200, 2600. Jooo
Frequency (MHz) Frequency {MHz)
Linit Read  Ant Cable Preamp Ak APos TPos Linit Read  Ant Cable Preamp  Awx APos TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MoEBdndwn B BW B B B B o g Moddndu B oW B B & & o g
1 1369.80 5100 3400 -3.00 3074 3200 7L .05 1000 130 360 AVERAGE 1 420,00 111,50 ---eee -oeeee 9.9 336 707 36.97 10.00 130 360 AVERAGE
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802A
22
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH3_Full RU _MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
: 4"Le\ie\ (dBuNm) 4 L2V dBuVim)
1
1225 1225
1050 1050
i1 115
FCCPARTHAC FCCPART15C
[l 1 00
e - | Wﬂf M
525 525
Peak
30 30
115 175
U
Pl 138, 2362, 2388, U, w0 1000 1400. 1800. 20. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux Aoz TPas
Freg Level Line Margin Level Factor Loss Factor Factor Remark freq level Line Margin Level Factor Loss Factor Factor Renark
Mol Bin B BN B & B B o kg Medindie B B & B B & o dy
1 1389.95 66.08 74.00 -7.92 53.82 3220 T.I1 37.05 lo.e0  le6 B PEAK 1 220,00 13013 -eeee emmeee 17,58 32,36 7.17 36.98 10.60 106 b PEAK
i Level (dBuVim) 14“|.9VE\ {dBuVim)
1225 1225 1
1050 1050
115 i
0 100
1 FCC PART 15C (AVG) FCC PART 14C (AVG
525 525
Av
g 10 30
175 175
Pl 136, 1L 2388, Ui, U4 1000 1400, 1800, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos Thos Linit Read  Ant Cable Preamp Auc APos Tos
Freq Level Line Margin Level Factor Loss Factor Factor Renark freq Level Line Margin Level Factor Loss Factor Factor Remark
MBI 6 B dn B 6 & o dg Wodwadwn B g0 Bh & 8 8 o g
1 2389.56 52.61 54.08 -1.39 40.36 32.20 7.18 37.85 10.60 166 # AVERAGE 1 420,00 117,43 --veve comeen 1048 3.3 707 3698 10.80 106 B AVERAGE
Sporton International Inc. (Kunshan) Page Number . C87 of C88
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ssamanas. FCC TEST REPORT

Report No. :

FR462802A

Pol. Horizontal Vertical

1‘,ﬂ“u!\mi(ll&]‘llm] o Lewvel (4Bu/m)

1138 134

915 975

i FCCPARTF5C i3 FCPARTTEC

650 65,4

FCC PART 14C (AVG) FCC PART 15C (AVG)
m al
1 L ! A 4 p

Peak " " A g i wwiu e

35 !
Avg

163 163

3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 454400 4L.62 74.00 -32.38 62.76 34.12 10.25 65.51 .00 === PEAK 1 434400 41,67 74.80 -32.33 62.81 34.12 10.25 5.5 0.00 -~  --- PEAC
1 766.08 42.54 74.88 -31.46 60.30 35.78 1072 6615 0.00 --- PEAK 1 726608 43.57 74.80 -38.43 6113 3578 172 6613 0.0 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C88 of C88
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